
Owner’s Manual  

Questions, problems, missing  / replacement parts? Before returning to your 
retailer,  call our customer service department at ,  
Monday-Friday.  

Model #: 

Read the instructions before use. 
This appliance must be installed in 
accordance with such regulations as 
are in force.  

DANGER

DANGER
If you smell gas:

1. Shut off gas to the appliance.
2. Extinguish any open flame
3. If odor continues, keep away from the

appliance and immediately call your
gas supplier or fir department.

For Outdoor Use Only.

CAUTION:
Installer: Leave the instruction manual

to the user for future use.
Consumer: Please keep this manual

for future reference.

Do not store or use gasoline or other 
flammabl vapors and liquids in the 
vicinity of this or any other appliance.

A propane cylinder not connected for 
use shall not be stored in the vicinity 
of this or any other appliance.



DANGER CARBON MONOXIDE HAZARD

WARNING:

WARNINGS AND CAUTIONS

SPECIFICATION

2



3



WARNING

4



WARNINGS AND CAUTIONS

NOTE: PLEASE READ THE FOLLOWING SAFETY RULES:

TOOLS NEEDED: 

PREPARATION

5



EXPLODED VIEW

1

2

3

4

6



PARTS LIST

Description PicturePart #

1 Transom assembly 1

1

1

Pole & base assembly

Cylinder fixing hook

2

4

1
Cover 
(Transom assembly) 5

1Cover (Base) 6

1Protective cover7

Qty

3 Decorative cover 1

7



BEFORE ASSEMBLY

STEP 1
Unscrew 6pcs M5 x 12  to remove the heater from the pallet, and then screw these 6pcs M5 x 12  
back to the base of the heater.

NOTE: PLEASE FOLLOW THE FOLLOWING STEPS TO REMOVE THE PALLET

STEP 2

Unscrew 8pcs M5 x 20 s from fixing bar.

M5 x 12 s

M5 x 12 s

Fixing bar

M5 x 20 

M5 x 20 s

8



BEFORE ASSEMBLY
NOTE: PLEASE FOLLOW THE FOLLOWING STEPS TO REMOVE THE PALLET

STEP  
Unscrew pcs M x

STEP 4

Unscrew 3pcs M6x20 s to remove the fixing bracket assembly on the base.

D6 spring washers
D6 washers
M6 nuts

9



ASSEMBLY INSTRUCTIONS

STEP 1
 Put the decorative cover (3) through the pole (2) and place it on the tabletop.

2
Shoulder screw on pole

Pole fixing sleeve

Table of base assembly 

3

STEP 2
Unscrew M8 x 85 bolt  and M8 cap nut on ransom assembly (1) . 

M8 x 85 bolt 

M8 cap nut

1

washer

10



ASSEMBLY INSTRUCTIONS

STEP 3
Half-loosen other 3pcs M8 cap nuts on Transom assembly (1). 

M8 cap nut

M8 x 85 bolt

M8 cap nut

W sher

1

1

2

STEP 4
Make sure the reflector is at the same side as wheels.
Insert the hose and regulator through the pole (2) and place the transom assembly (1) on the pole (2). Insert 
M8 x 85 bolt through the hole of transom assembly (1) and pole (2) and secure them with M8 cap 
nut. Finally tighten other 3pcs M8 cap nuts.
Note: It is recommended that two people perform this step with extra caution.

Note: Do not take out!

11



ASSEMBLY INSTRUCTIONS

STEP 6
 otni )dedulcni ton( seirettab              ezis D V5.1 scp2 ecalp ,revoc tnemtrapmoc yrettab ffo ekat ot stlob 01 x 4M scp4 wercsnU

battery compartment. Then secure the battery compartment cover back to position with 4pcs M4 x 10 bolts.

Note: Please take out batteries from battery compartment during periods of extended inactivity.

Battery compartment cover

Battery compartment

D size batteries  2pcs (not included)

M4 x 10 bolts 4pcs

Tighten

STEP 5
Insert cylinder fixing hook (4) into holes on base assembly (2). 
Place the gas cylinder (not included) into the base assembly (2) and fix it with cylinder fixing hook (4).
Attach the regulator to the cylinder and turn clockwise to securely tighten the valve. Close and latch the door.
Note: Make sure to check for leaks after attaching the cylinder. (For instructions, refer to the “check for leaks" section of 
this manual.)

2 2

4
4

12



ASSEMBLY INSTRUCTIONS
STEP 7
Press the protective cover (7) as illustration, then align the hook with slot on the burner head, then loosen your hands 
when cover fixed.

Note: Protective cover (7) packed with PVC cover in the base assembly.

cover fixed

slot

hook

13



SAFETY CHECK 

Check for leaks

Note: 

WARNING : ONLY AN AUTHORIZED GAS TECHNICIAN SHOULD INSTALL THIS PRODUCT. 

14



SAFETY CHECK  

i. Hose checking step:

(1) Unscrew 2pcs M8 x 55 bolts , 2pcs
M8 x 85 bolts , and  4pcs M8 cap nuts
from transom control assembly and

transom mounting  plate .  
(2) Pull out the transom control assembly, 
      hose & regulator from the pole.
(3) Check if there are cracks or worn

sections on the hose. If yes, replace the
hose & regulator immediately.

(4) Check for leaks according to the above
step by step after replacing the
hose & regulator.

WARNING: ONLY AN AUTHORIZED GAS TECHNICIAN SHOULD INSTALL THIS PRODUCT.

e. If no bubbles appear, the connection is safe.

battery compartment cover
4pcs M4 x 10 bolts.

inlet pipe fitting and metal 
hose fitting.

f. If bubbles appear, there is a leak. Shut off
the propane cylinder valve, loosen and
then re-tighten this connection.

line. Do not attempt to use the heater.

Inlet pipe fitting

Metal hose fitting

Battery compartment cover

M4 x 10 bolts 4pcs

.

h. If bubbles still appear, close the propane

15



16



CURVE WIRING DIAGRAM

CONTROL PANEL

-POWER+

HIGH

LOW

- SAMPLE

+ SAMPLE

HV OUTHIGH VALVE

LOW VALVE

DC3.0V

SPARK PIN
TILT SWITCH

THERMOCOUPLE

RED WIRE

BLACK WIRE

BATTERY

D#1.5X2

RED WIREBLACK WIRE

+

-

GAS IN

GAS OUT

17



     

18



LOCATING HEATER FOR USE 

CAUTION: WHEN CERTAIN MATERIALS OR ITEMS ARE LEFT, ABOVE, BESIDE OR UNDER  
THIS HEATER WHILE IN USE, THEY WILL BE SUBJECT TO RADIANT HEAT AND COULD BE  
SERIOUSLY DAMAGED. 

This heater is primarily used for the heating of  
outdoor patios, decks, spas, pools and open  
working areas. 

Always make sure that adequate fresh air  
ventilation is provided. Follow the spacing  
tolerances shown in the following figure right at  
all times. 

 This heater must be placed on level, firm 
ground.

Never operate in an explosive atmosphere. 
Keep away from areas where gasoline or other 
flammable liquids or vapors are stored or used.

19



MAINTENANCE/STORAGE 

NOTE:

NOTE:

CLEANING AND MAINTENANCE : 

At least once a year, the unit should be inspected

20



MAINTENANCE/STORAGE

NOTE:

STORAGE:

Between uses:

During periods of extended inactivity or when 
transporting;

21



22



23

FOR IMMEDIATE ASSITANCE 

PARAGON 
OUTDOOR 

PARAGON OUTDOOR 
CUSTOMER SERVICE: 

Call 1-877-782-4482 toll free, 
7 days a week. 

Please register your 
PARAGON OUTDOOR product 

Thank you for choosing to buy a PARAGON OUTDOOR product. 
Be sure to have your sales receipt, date of purchase and 
catalogue/model numbers available when calling.

If you have a question about your PARAGON OUTDOOR heater, 
please call our Customer Service Team at 1-877-782-4482 with 
your serial number and details of where and when you purchased
the unit. DO NOT return the product to the place of purchase or 
ship it back to Paragon Outdoor (PO) without the direction from 
one of our Customer Service Representatives. Most questions
/issues can be solved over the phone by one of our experienced
Customer Service representatives. 

To help us ensure you receive prompt and efficient service, please
register as a Paragon Outdoor owner. There are two ways to do this: 

by completing and returning the enclosed form to us by mail
online at www.paragon-outdoor.com

Registering your product will also confirm ownership of your Paragon Outdoor Heater in the event of
an insurance loss and enable us to contact you if necessary. 

Terms and conditions of the Paragon Outdoor 5.3.1. year limited warranty: 

The terms of this warranty are solely subject to the original owner and are at no time transferable. 
A transfer of ownership will result in immediate termination of this warranty.
This warranty is valid only if the product is purchased from an authorized reseller that has an 
established direct relationship with the manufacturer.

WHAT IS COVERED: 
Your Paragon Outdoor heater is warranted against original defects in material and workmanship 
under normal use for a period of 5 years on the frame, 3 years on the parts and 1 year on the burner 
from the date of purchase, when used for private household purposes in accordance with the PO 
Owner's Manual. This warranty provides, at no extra cost to you, all parts to place your heater in 
proper operating condition during the warranty period. 

REGISTERED OWNER IS RESPONSIBLE FOR THE COST OF SHIPPING ON ANY PARTS OR 
REPLACEMENTS This warranty is subject to the following terms: 

WHAT IS NOT COVERED: 
PARAGON OUTDOOR is a division of Paragon Group USA LLC. and shall not be liable for costs 
incurred as a result of: 

Proof of purchase will be required before warranty service is rendered. The sales receipt is the only 
valid proof of purchase. This warranty only covers failures due to defects in materials or workmanship 
which occur during normal use. Failures and/or damage which result from accident, negligence, 
misuse, abuse, neglect, mishandling, alteration or modification, failure to maintain, improper assembly 
or maintenance, service by unauthorized agency or use of unauthorized components or damage that 
is attributable to acts of God are NOT covered.



2

with the Owner's Manual.

commercial or rental purposes.

If a replacement outdoor heater or part is not available, the manufacturer’s liability is limited to the 
cost of the outdoor heater or $1,000.00, whichever is less. The manufacturer is not an insurer, 
and the original owner should purchase insurance to cover damage to property or belongings. 
The original owner agrees to waive their right to jury trial or to participate in a class action. Also, 
the original owner agrees to waive subordination to the extent a loss is covered by insurance, so 
that their insurance company cannot proceed with action against the manufacturer for recovery of 
any claims. Furthermore, all requests must be arbitrated in the state of New Jersey.

IN NO EVENT WILL PARAGON OUTDOOR, OR ITS DIRECTORS, OFFICERS OR AGENTS BE 
LIABLE TO THE PURCHASER OR ANY THIRD PARTY, WHETHER IN CONTRACT, IN TORT, 
OR ON ANY OTHER BASIS, FOR ANY INDIRECT, SPECIAL, PUNITIVE, EXEMPLARY, 
CONSEQUENTIAL, OR INCIDENTAL LOSS, COST, OR DAMAGE ARISING OUT OF OR IN 
CONNECTION WITH THE SALE, MAINTENANCE, USE, OR INABILITY TO USE THE
PRODUCT, EVEN IF PARAGON OUTDOOR OR ITS DIRECTORS, OFFICERS OR AGENTS 
HAVE BEEN ADVISED OF THE POSSIBILITY OF SUCH LOSSES, COSTS OR DAMAGES, 
OR IF SUCH LOSSES, COSTS, OR DAMAGES ARE FORESEEABLE. IN NO EVENT PARAGON 
OUTDOOR, OR ITS OFFICERS, DIRECTORS, OR AGENTS BE LIABLE FOR ANY DIRECT 
LOSSES, COSTS OR DAMAGES THAT EXCEED THE PURCHASE PRICE OF THE PRODUCT. 

SOME JURISDICTIONS DO NOT ALLOW THE EXCLUSION OR LIMITATION OF INCIDENTAL 
OR CONSEQUENTIAL DAMAGES, SO THE ABOVE LIMITATION OR EXCLUSION MAY NOT 
APPLY TO THE PURCHASER.

This limited warranty gives you specific legal rights and you may also have other rights which vary 
from jurisdiction to jurisdiction. The provisions of the United Nations Convention on Contracts for the 
Sales of Goods shall not apply to this limited warranty or the sale of products covered by this limited 
warranty

E-Mail: cs-outdoors@paragongroupusa.com
Ph: 1-877-782-4482




